

## Test Report

No. SHAEC1210881907

Date: 04 Jul 2012

Page 1 of 3

Baosteel Stainless Steel Co., Ltd.

NO.735, CHANGJIANG ROAD, SHANGHAI, CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : 2Cr13NH

SGS Job No. : SP12-019118 - SH

Model No. : NO.1

Date of Sample Received : 28 Jun 2012

Testing Period : 28 Jun 2012 - 04 Jul 2012

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Conclusion : When tested as specified, the tested parameters comply with the requirement as stated in GB 9684-2011

Signed for and on behalf of  
SGS-CSTC Ltd.



Fan Jingjie, JJ  
Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



# Test Report

No. SHAEC1210881907

Date: 04 Jul 2012

Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
1	SHA12-108819.004	Silvery metal board

**Sensory test**

Test Requested : In accordance with GB 9684-2011,to determine the sensory test.

Test Method : With reference to GB 9684-2011.

<u>Test Item(s)</u>	<u>Limit</u>	<u>004</u>
Appearance	See notes(1)	Negative

Notes :

Negative= the surface which contact with food should be smooth, no dirt, rusty; Welding part should be smooth, without porosity, cracks, burr

**Leachable Lead, Cadmium, Nickel, Chromium and Arsenic content**

Test Requested : In accordance with GB 9684-2011,to determine the Leachable Lead, Cadmium, Nickel, Chromium and Arsenic content.

Test Method : With reference to GB 9684-2011.

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>004</u>
Leachable Lead	0.01	mg/dm <sup>2</sup>	0.01	ND
Leachable Cadmium	0.005	mg/dm <sup>2</sup>	0.005	ND
Leachable Nickel	0.1	mg/dm <sup>2</sup>	0.05	ND
Leachable Chromium	0.4	mg/dm <sup>2</sup>	0.04	0.06
Leachable Arsenic	0.008	mg/dm <sup>2</sup>	0.008	ND

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Sample photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

